
J. Water Environ. Nanotechnol., 2(4): 243-264 Autumn 2017

RESEARCH ARTICLE

* Corresponding Author Email: jafarinejad83@gmail.com

A Comprehensive Study on the Application of Reverse Osmosis (RO) 
Technology for the Petroleum Industry Wastewater Treatment

Shahryar Jafarinejad

Chemical Engineering Division, College of Environment, Karaj, Iran

Received: 2017-06-15                       Accepted: 2017-07-22                         Published: 2017-10-15

ABSTRACT
Large quantities of oily wastewaters can be generated from the activities and processes in the 
petroleum industry which draining of these effluents not only pollutes the environment but also 
reduces the yield of oil and water. Therefore, development of treatment processes for petroleum 
[...]
for permeate of 20  L/m2.h at a net pressure drop 
through the membrane of 2.874 MPa. Over the 2 h 
of the experiment, there was a small permeate flux 
decrease [70].

Piemonte et al. [21] suggested a comprehensive 
process scheme for produced water treatment which 
a vibratory shear enhanced processing (VSEP) 
membrane system was in charge of the secondary 
treatment, whereas an RO unit realized the tertiary 
treatment. Material and energy balances were 
carried out on the whole process, while the RO 
process was simulated by the IMSDesign software 
by Hydranautics. In this study, three different 
scenarios were analyzed: increasing produced waters 
salinity, getting a stream outlet as purified water 
with such low pollutants concentration and salinity 
to be reusable for different purposes. The RO unit 
was carried out with a single-step or a double-step 
filtration; a cost analysis, performed on the different 
case studies, allowed computing the final specific 
costs per cubic meter of treated water, showing that 
a double filtration step allowed a lower salinity water, 
albeit raising the costs up to about 5 €/m3, a high 

price justified only if an ultra pure water should be 
needed for specific applications [21].

Application of RO process in pilot, field, and industrial 
scales

In 1994, Chevron installed an RO system to treat 
the excess wastewater stream after filter pressing of 
nickel-laden wastewater from the reactor cleaning 
process in residuum desulfurization (RDS) plant. 
In real, the old method (precipitation with a caustic 
reactant followed by filtration) was replaced with 
RO system. The RO system separated filter press 
effluent into two streams: a permeate, which was 
boiler feed quality water, and a reject stream, which 
was recycled to the hydro drilling operation. RO 
treatment improved the efficiency of the catalyst 
removal operation because wastewater could be 
treated and recycled while hydro drilling was carried 
out. The permeate produced contained only about 
1 ppm TDS and a nickel concentration of less than 
0.1 ppm. The RO system produced clean water that 
was suitable for use as boiler feed water and reduced 
treatment costs by 30% compared to the old method 
while protecting the environment [71].

Since 1995, the Chevron petroleum refinery 
located in El Segundo, Los Angeles (with an operating 
capacity of 270,000 barrels per day) has applied 
recycled water for cooling towers and for boiler 
feed since 2000 [72-74]. The process flow diagram 
of reclamation plant at the Chevron, El Segundo 
refinery is shown in Fig. 5. Secondary effluent from 
the Hyperion Treatment Plant is treated to a tertiary 
level at West Basin’s water reclamation plant. This 

 
Fig.5 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Fig. 5: The process flow diagram of reclamation plant at the Chevron, El Segundo refinery [74].



252

S. Jafarinejad / Reverse osmosis for the petroleum industry wastewater treatment

J. Water Environ. Nanotechnol., 2(4): 243-264 Autumn 2017

water is sent to a satellite treatment plant at the 
refinery where it undergoes nitrification to reduce 
the ammonia content. Quality of the nitrified 
tertiary effluent used by Chevron in their cooling 
towers is given in Table 1. Secondary effluent is also 
treated using a MF and RO train at the reclamation 
plant. Water treated with one RO pass is sent to the 
low-pressure boilers at Chevron, while water treated 
with two RO passes goes to the high-pressure 
boilers. Quality requirements for the boiler feed 
water at the Chevron, El Segundo refinery are given 
in Table 2. Chevron provides no further treatment 
other than its own chemical addition for corrosion, 

scale and biological protection. Chevron has seen 
a $2.3m reduction in cooling water costs from 
taking recycled water and a 10% reduction in water 
costs associated with boiler feed despite the higher 
costs of the water. Chemical treatment costs have 
reduced by 15 and 75% for the cooling towers and 
boilers, respectively. There has also been an 85% 
decrease in the costs of energy onsite representing 
savings in the millions of dollars [74].

The Chevron petroleum refinery located 
in Richmond, California on the shore of San 
Francisco Bay has an operating capacity of 240,000 
barrels per day. According to Lopez et al. [76], 
since 1996 the site has applied recycled water for 
cooling towers and plans were underway for the 
construction of the Richmond Advanced Recycling 
Expansion (RARE) water project to provide MF/
RO treated water for use as a boiler feed (shown in 
Fig. 6) by the end of 2008 [74, 76]. The water quality 
requirements specified by Chevron are shown in 
Table 3. Pilot studies had demonstrated that these 
quality requirements can be easily achieved using 
the proposed system [74].

In August 1998, the Flying J Petroleum Refinery 
(located in Salt Lake City, Utah, processes 25,000 
barrels per day of crude oil) replaced its hot lime 
softener, which removes hardness and alkalinity 
from boiler feed water, with an RO unit (Fig. 7). 

 
Table 1 

 
Constituent Mean Maximum 
Conductivity (μS/cm) 1240 1840 
pH 7.6 7.8 
Hardness (mg/L as CaCO3) 143 214 
Ca (mg/L) 41 67 
Total alkalinity (mg/L as CaCO3) 78 133 
Total Phosphate (mg/L) 5 7.7 
Ammonia (mg/L) <0.5 1.3 
Chloride (mg/L) 215 302 
Sulphate (mg/L) 124 294 
Nitrate (mg/L) 84 116 
Nitrite (mg/L) <0.5 0.7 
Silica (mg/L) 19 27.6 
TOC (mg/L) 8.3 8.9 
COD (mg/L) 22 41 

  
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Table 1: Quality of the nitrified tertiary effluent used by 
Chevron in their cooling towers [72, 74].

Table2 
 

Component Low pressure High pressure 
Silica (mg/L) 1.5 0.1 
TDS (mg/L) 60 5 
Hardness (mg/L as CaCO3) 0.3 0.03 
Bicarbonates (mg/L) 27 3 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
Fig.6 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Fig. 6: The process flow diagram of North Richmond Water reclamation Plant and Richmond Advanced Recycling 
Expansion water project [74].

Table 2: Quality requirements for the boiler feed water at the Chevron, El Segundo refinery [74-75].



S. Jafarinejad / Reverse osmosis for the petroleum industry wastewater treatment

J. Water Environ. Nanotechnol., 2(4): 243-264 Autumn 2017 253

The project was implemented at a total cost of 
approximately $350,000. The RO unit provided 
make-up water to four natural-gas-fired package 
boilers and six waste-heat boilers. The benefits of 
this replacement project include lower energy costs 
from reduced boiler blowdown requirements, as well 
as lower maintenance costs from the elimination of 
handling lime slurry and its associated cleaning 
and plugging problems. Another benefit is lower 
waste disposal costs because no lime is discarded. 
The total savings are estimated to reach $200,000 
annually [54].

In 2001, GE Osmonics carried out a pilot study 
to assess the feasibility of membrane filtration 
processes for the treatment of produced water in 
California near Bakersfield. The produced water 
came to the surface at 185 °F with approximately 
10,000 ppm of salt, a high level of suspended solids, 
and free oil. The schematic of GE produced water 
treatment system is shown in Fig. 8. Sulfuric acid 
was used to adjust the pH of the produced water 
from the oil separators. The membrane separation 
combined with an ion exchange step demonstrated 
to be sufficient to yield water appropriate for 

Table 3 
 

Parameter Low pressure boiler High pressure boiler 
Iron (mg/L) 0.1 0.02 
Copper (mg/L) 0.05 0.015 
Alkalinity (mg/L as CaCO3) 30 5 
Silica (mg/L) 1.5 0.1 
TDS (mg/L) 60 5 
Hardness (mg/L as CaCO3) 0.3 0.1 
TOC (mg/L) 1 0.5 
pH 6.0-7.5 6.0-7.5 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
Fig.7 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
Fig.8 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Table 3: The water quality requirements specified by Chevron for the RARE project. 
The values listed represent maximums [74, 76].

Fig. 7: Reverse osmosis unit at the Flying J Petroleum Refinery [54].

Fig. 8: The schematic of GE produced water treatment system, California (modified from [77-78]).



254

S. Jafarinejad / Reverse osmosis for the petroleum industry wastewater treatment

J. Water Environ. Nanotechnol., 2(4): 243-264 Autumn 2017

irrigation (<1,000 ppm TDS). The treated water 
contained 5 to 10 ppm boron, which is higher than 
the 0.75 ppm limit for irrigation water. Purification 
of treated water using ion exchange reduced boron 
levels below the 0.75 ppm limit [77-78].

Funston et al. (Kennedy/Jenks Consultants) [55] 
carried out a pilot study to assess the technical and 
economic feasibility of treating oilfield produced 
water for beneficial reuse (industrial, irrigation and 
potable water use) at the Placerita Canyon Oil Field, 
Los Angeles County, CA. The TDS (~ 5,800 mg/L), 
temperature (170 °F), ammonia (10 mg/L), boron 
(16 mg/L), and organics were the main water quality 
concerns. The produced water contained high levels 
of silica (255 mg/L), hardness (1,000 mg/L as CaCO3), 
and O&G that could potentially foul TDS removal 
processes such as RO. Schematic of the pilot plant 
treatment process constructed at the Placerita Oil 
Field is shown in Fig. 9. The pilot units consisted 
of warm softening, coconut shell filtration, cooling 
(fin-fan), trickling filter, ion exchange and RO. The 
warm softening unit removed (~95%) hardness from 
the produced water. Silica levels in the softening 
effluent were 80 and 20 mg/L at a pH of 8.5 and 9.5, 

respectively. Silica level decreased to 3 mg/L when 400 
mg/L of MgCl2 were added. More than 95% of TDS 
was removed by RO. Effective removal of boron (~ 
90%) was achieved at a pH of 10.5 or above. Ammonia 
was removed effectively (80%) at a pH of 8.7 or below. 
The capital cost of the treatment varied from $3.4 to 
13.2 million. The annual O&M cost varied from 6 
to 27 ¢/barrel of water treated. Sensitivity analyses 
were performed to evaluate the impact of using waste 
caustic from refinery operations for the softening 
process. Analyses demonstrated that the impact of 
using waste caustic depended on the proximity of the 
source to the treatment facility [55].

According to Madwar and Tarazi [79], Riyadh 
refinery advanced water reclamation plant in Saudi 
Arabia was built in 1981 to desalinate 20,000 m3/d 
of wastewater treated by trickling filter biological 
process. The plant includes two-stage lime 
clarification; followed by dual media filtration, RO, 
and finally ion-exchange demineralization. Three 
levels of water quality to suit different applications 
in the refinery could be produced in the plant. Water 
quality at these different treatment stages at Riyadh 
refinery reuse plant are given in Table 4.

 
Fig.9 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Fig. 9: Schematic of the pilot plant treatment process constructed at the Placerita Oil Field (Modified from [55]).

Table.4 
 

Parameter TSS  
(mg/L) 

NTU  
(mg/L) 

BOD  
(mg/L) 

COD  
(mg/L) 

NH4-N  
(mg/L) 

NO3-N  
(mg/L) 

TDS  
(mg/L) 

Raw feed 29 13.4 34 48 14 7.3 909 
Filtration 1.7 1.3 1.6 20.9 10.2 7.3 906 
RO product 0.0 0.2 2.1 4.6 0.8 1.5 17 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Table 4: Water characteristics at Riyadh refinery reuse plant [79].

Table.5 
 

Company name Capacity 
(m3/h) Treatment process Commission date 

Yanshan 800 Petrochemical wastewater + pretreatment + 
disinfection + UF + RO Aug. 2004 

Yanshan 410 Refinery wastewater + BAF + coagulation settlement 
+ UF + RO Oct. 2004 

Daqing 500 Refinery and petrochemical wastewater + coagulation 
+ cartridge filter + UF + oxidization + ACF + RO Oct. 2005 

Haerbin 130 Refinery wastewater + coagulation + sand filtration + 
MF + ACF + RO Mar. 2006 

Qilu 150 Petrochemical wastewater + UF + RO Jun. 2006 

Dagang 320 Refinery wastewater + biological activate carbon 
(BAC) + UF + RO Nov. 2006 

Jinan 230 Refinery wastewater + fiber filtration + BAC + 
electric flocculation + MMF + UF + RO Dec. 2006 

Jinzhou 600 Refinery wastewater + flotation + oxidization + BAC 
+ UF + RO Jul. 2007 

Dushanzi 200 Petrochemical wastewater + BAF + MMF + UF + RO Dec. 2007 
 
 
 
 
 
 
 
 
 
 

Table 5: Main refinery and petrochemical wastewater treatment projects applying reverse osmosis in China [82-84].



S. Jafarinejad / Reverse osmosis for the petroleum industry wastewater treatment

J. Water Environ. Nanotechnol., 2(4): 243-264 Autumn 2017 255

Murray-Gulde et al. [80] conducted a pilot-
scale hybrid RO-constructed wetland system for 
treatment and reuse of produced waters from an 
oil field. After treatment by the hybrid system, no 
significant mortality was observed in C. dubia or 
P. promelas exposed to 100% treated produced 
water when compared to the control organisms. 
The pilot-scale RO-constructed wetland system 
effectively reduced conductivity by 95% and TDS by 
94% in the brackish produced water. The produced 
water after treatment was suitable for irrigation or 
discharge to surface waters [80].

Nicolaisen and Lien [81] reported a successful 
RO treatment of oilfield produced water in 
Bakersfield, California. The pilot system which was 
operated for over 1700 h in 6 months produced 
20 gpm of clean water. Bench-scale studies have 
demonstrated the potential of brackish water 

RO membranes to successfully treat oil and gas 
produced water. Experiments showed that RO 
membrane technology would be excellent for 
oilfield produced water treatment with appropriate 
pre-treatment technology [24, 46, 61, 81].

According to Wang et al. [82], since 2004, several 
refinery and petrochemical companies in China 
have started to reuse their wastewater through a 
combined UF and RO membrane process. Table 
5 gives a list of the major petroleum industry 
wastewater treatment projects (both discharge 
and reuse) which employed RO technology in 
China. The earliest adaptor to apply UF and 
RO technology was Sinopec Yanshan Plant in 
2004 (started operation in November 2004). The 
wastewater reuse system in Sinopec Yanshan Plant 
is shown in Figs. 10 and 11. Fig. 10 depicts the 
process flow diagram of the refinery wastewater 

 
Fig.10 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
Fig.11 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Fig. 10: Process flow diagram of the refinery wastewater reuse system in Sinopec 
Yanshan Plant [82].

Fig. 11: RO and UF systems in Sinopec Yanshan Plant [82].



256

S. Jafarinejad / Reverse osmosis for the petroleum industry wastewater treatment

J. Water Environ. Nanotechnol., 2(4): 243-264 Autumn 2017

reuse system. The wastewater which originates 
from the refinery process is treated by a biological 
aerated filter (BAF) and coagulation settlement 
followed by chlorine treatment. Additionally, this 
water is treated by fibrous filtration (multimedia 
filter (MMF)) and active carbon filter (ACF) 
to remove soluble organics prior to filtration 
with advanced filtration technologies for water 
reuse. The integrated membrane solution for 
this water reuse opportunity is a combination of 
outside-in pressurized hollow fiber UF (DOW 
UltrafiltrationTM SFP2660) and spiral wound 
fouling resistant brackish water membranes (Dow 
FILMTECTM BW30-365 FR) (Fig. 11). In total, 
600 UF elements are applied with a total capacity 
of 560 m3/h. One train capacity of UF system is 56 
m3/h. Fouling resistant RO membranes are applied 
in the three RO trains with 270 elements in the 

first stage and 144 elements in the second stage. 
The capacity of one train of the RO system is 103 
m3/h. The UF permeate water is pumped directly 
into the RO system by high pressure pump after 
dosing scaling inhibitors (Flocon Plus, BWATM), 
reducing agents (NaHSO3) and biocides (Flocide 
380, BWATM). Table 6 gives the feed water quality 
of the refinery wastewater reuse system, which 
is the secondary effluent of refinery wastewater. 
According to Wang et al. [82], after more than 30 
times of chemical cleaning, the RO system salt 
rejection was above 97% at 80% system recovery. 
The normalized permeate flow of the three RO 
trains varied with the operation time but after 
chemical cleaning, they recovered to above the 
design flow of 100 m3/h. The fouling nature of the 
RO feed water on the 1st stage RO was reported. 
However, according to the experience of Sinopec 
Yanshan Plant the output water quality met the 
customer requirements. The TOC rejection of the 
UF process was determined at 34%, which was 
highly rely on the molecular weight of the organics. 
Low molecular weight organics could pass the UF 
unit and foul the RO membrane surface, causing 
serious organic fouling. In addition, the periodic 
pressure drop increase of the 1st stage RO system 
demonstrated that there was serious bio-fouling. 
Thus, addition of other pretreatment process 
before UF, such as activated carbon cartridge filter 
and dosing non-oxidized biocides, were proposed 
alternatives that could help to enhance the life-span 
of UF and RO elements [82].

Newpark Environmental Services suggested 
an innovative treatment system including several 
components and is based on aggressive oxidation 

 
Table.6 

 
Parameter Value 
pH 7.0-8.4 
COD (mg/L) 20-50 
NH3-N (mg/L) 0-10 
TDS (mg/L) 900-1400 
Hardness (mg/L) 300-500 
Ca2+ (mg/L) 200-360 
Alkalinity (mg/L) 50-150 
Conductivity (µs/cm) 1400-1900 
T (°C) 25-38 
Turbidity (NTU) 1-6 
Cl- (mg/L) 150-400 
SO4

2- (mg/L) 150-360 
Silica (mg/L) 8-11 
Oil (mg/L) 0-1.2 
Bacteria (unit) 103-105 
Total Fe (mg/L) 0.5 

 
 
 
 
 
 
 
 
 
 
 

Table 6: Feed water quality of the refinery 
wastewater reuse system [82-83].

 
Table.7 

 

 Pinedale, WY (Pinedale field 
produced water) 

Big Hills, TX (Conventional oil 
and gas produced water) Gillette, WY (CBNG water) 

Parameter 
(mg/L) Influent 

Effluent 
Influent 

Effluent 
Influent 

Effluent 
Chemical 
/physical 

After 
RO 

Chemical 
/physical 

After 
RO 

Chemical 
/physical 

After 
RO 

Carbonate 
(CO3) 

<1   <1 <1 <1 <1  <1 

Bicarbonate 
(HCO3) 

842   312 156 7.3 2,782  12.2 

Calcium 68   2,388 303 0.96 43.67  1 
Chloride 4,589  56.5 70,978 8,922 355 115  18 
Magnesium 9   90 93 0.3 32.87  <0.1 
Sodium 3,324  36.6 49,590 5,140 217 1,076  21.5 
Sulfates 1   6 280 <1 <1  <0.1 
Alkalinity as 
CaCO3 

582   210 118 6 2,110  10 

TDS 11,956 3,004 93 174,452 19,053 93.1 3,203 1,358 46 
TPH 5   8 2 1 1  1 
 

Table 7: Results from field test with Newpark’s system for the treatment of produced water [34, 78].



S. Jafarinejad / Reverse osmosis for the petroleum industry wastewater treatment

J. Water Environ. Nanotechnol., 2(4): 243-264 Autumn 2017 257

followed by precipitation of the contaminants 
present in the produced water. Fig. 12 shows a 
schematic of produced water treatment system 
designed by Newpark Environmental Services. This 
system consists of three separate stages that can 
be applied separately or in tandem: the chemical/
physical stage (degasification, solids removal, pH 
adjustment, liquid ring blower, HB reactor (sonic 
oxidation), degasser, coagulation/flocculation, 
frictioning, high rate clarification, and sand/
activated carbon filtration); the demineralization 
stage (MF and RO units); and the waste disposal 
stage (crystallizer and evaporator). Newpark has 
utilized this system for the treatment of produced 
water from various sources on the pilot scale and 
the performance of this system for the treatment 
of produced water from three facilities are given in 
Table 7 [34, 78, 85].

Peeters and Theodoulou [86] studied on 
membrane technology treating oily wastewater 
for reuse and reported case studies of full-scale 
systems to provide applications where refineries 
have employed this technology to achieve their 
treatment objectives and reuse goals [86]. For 
example, wastewater treatment plant in PEMEX 

refinery, Mexico is shown in Fig. 13 which includes 
API, DAF, biological process (activated sludge), 
immersed reinforced hollow-fiber UF, and RO 
membrane. In this plant, treatment capacity is 6.8 
MGD and overall water recycle efficiency is 70%. 
RO permeate reused for cooling tower makeup and 
low-pressure boiler feed [87].

GeoPure Water Technologies, LLC [88] 
developed the GeoPure desalination process 
specifically for the desalination of oil and gas 
produced waters which was a combination of pre-
treatment, UF, and RO. These three treatment 
stages are operated in series to treat a wide range 
of produced water compositions and generate 
clean water for discharge or reuse purposes. Pilot-
scale systems have been tested in Texas A&M 
laboratories and at 12 field locations throughout 
Texas. The vendor reported treating water in 
excess of 50,000 mg/L TDS, however, available 
field trial reports mentioned treating water with 
TDS ranging from 9,700 to 15,000 mg/L. Frac 
flowback water constituted high concentrations 
of barium, dissolved hydrocarbons, and iron. 
Rejection of TDS and product water recovery in 
available field-testing were reported to be 98-99% 

 
Fig.12 

 

 

 

 

 

 

 

 

 

 

 

Fig. 12: Newpark Environmental Services produced water treatment system [34, 78].



258

S. Jafarinejad / Reverse osmosis for the petroleum industry wastewater treatment

J. Water Environ. Nanotechnol., 2(4): 243-264 Autumn 2017

and approximately 50%, respectively [45]. Capital 
costs have not been published, whereas operation 
and management costs for the Barnett Shale 
Trend study were found to be $0.94/bbl [45, 89]. 
Depending on raw water quality, this technology 
can apply various pretreatment processes (e.g. 
coagulation/flocculation using chemicals such as 
Alum or FeCl3) to remove dispersed oil, suspended 
solids, or dissolved hydrocarbons. The pretreated 
water is then further purified with polymeric UF 
and RO. Optimizing pretreatment technologies to 
protect the core UF/RO treatment processes from 
membrane foulants (especially dispersed oils) is of 
interest of GeoPure [45].

Kwon et al. [90] applied combined technology 
including adsorbent, biological treatment with 
activated carbon and RO unit in the pilot scale 
to evaluate the efficiency of the system for both 
synthetic and real produced water. The surfactant-
modified zeolite (SMZ) beads were applied as 
an adsorbent to remove volatile hydrocarbon. 
A membrane bioreactor (MBR) and activated 
carbon treatment were utilized simultaneously 
to remove the organic content and finally RO 
membrane treatment was applied to purify water. 
The SMZ adsorbent beads showed high efficiency 
in the removal of both volatile and semi-volatile 
organic compounds, such as BTEX, acetone, and 
naphthalene respectively. The removal efficiency 

of SMZ was 40% of the influent TOC (600 mg/L). 
The effluent further used in MBR for removal of 
the organic acid component of TOC. Interestingly, 
in the MBR, submerged membranes were applied 
to filter the biologically treated wastewater. Results 
of the combined systems depicted better efficiency 
in the removal of BTEX concentrations from 70–5 
mg/L by the SMZ units and to an average of 2 mg/L 
after the MBR [43, 90].

CDM [91] has proposed a technology for 
treating produced water containing TDS levels up 
to 20,000 mg/L which this technology has been 
pilot tested with tight sands produced water in 
the Piceance Basin and with coal bed methane 
(CBM) produced water in the Powder Rive Basin. 
The process flow diagram of CDM produced water 
treatment technology is shown in Fig. 14. The 
feed water quality and the desired product water 
quality determine the specific processes included 
in the treatment train. Advanced filtration, weak 
acid cation (WAC) ion exchange softener, UV 
disinfection, low-pressure RO, antiscalant addition, 
seawater/high-pressure RO, evaporation, and 
crystallization are some of the processes that may 
be applied in this system. Feed water quality bins 
can be ≤40,000 mg/L TDS. Depending on the feed 
water quality and unit processes used, the system 
may achieve 50% to greater than 90% recovery. In 
order to accommodate changing water volumes, 

 
Fig.13 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Fig. 13: Wastewater treatment plant in PEMEX refinery, Mexico for reuse purpose [87].



S. Jafarinejad / Reverse osmosis for the petroleum industry wastewater treatment

J. Water Environ. Nanotechnol., 2(4): 243-264 Autumn 2017 259

modular systems can be designed to process 
volumes from 5,000 bbl/day to 20,000 bbl/day with 
additional units added or removed, as necessary. 
Based on the pilot testing experience in the Powder 
River Basin, cost estimates were reported to be 
$0.14/bbl or $3.33/1000 gal (not including energy 
or brine disposal), $0.08/bbl or $1.90/1000 gal for 
brine disposal [45].

Ecosphere Technologies Inc. developed 
OzonixTM technology which was a semi-truck 
trailer-mounted, advanced oxidation process 
(AOP) system [45, 92-93] that has been applied 
to recycle billions of gallons of produced water 
and hydraulic fracturing fluids on hundreds of 
wells in the USA.  OzonixTM eliminates the need 
for costly, liquid chemical biocides typically 
utilized to manage bacteria, microbial growth and 
corrosion [93]. This system first applies settling 
tanks and a large mesh particle filter to screen out 
particles and large suspended solids, respectively. 
Then, decanted feed water is pumped into a reactor 
and is flash mixed with supersaturated ozonated 
water. The ultrasonic transducers decompose 
ozone into hydroxyl radicals, which readily 
oxidizes metals, decomposes soluble and insoluble 
organic compounds and microorganisms. 
Ultrasonic transducers also induce cavitations 
among the dissolved ozone bubbles, which act to 
induce shearing of larger particles and reduces 
particle flotation times. The rector also applies two 
electrodes to facilitate precipitation of hard salts 
from the influent. Particle coagulation is facilitated 
by dosing Aluminum sulfate into the solution. The 
ozonated, coagulated water is then passed through 

a centrifuge to eliminate all oxidized material. 
Activated carbon cartridge filter is then used to 
remove any remaining organic compounds or 
suspended solids from the solution. RO membranes 
are applied as a final step to remove monovalent 
and divalent inorganic solutes [45, 92, 94]. 99.1% 
TDS rejection, 97% removal of BTEX compounds, 
and 75% purified water recovery were reported in 
the pilot study. Vendor claims a 1% waste stream for 
disposal, with the rest of the solution being retained 
for reuse as frac water. The energy consumption is 
approximated at 52 kWh/kgal (2.2 kWh/bbl) [45].

One of the largest-scale application of RO 
membrane technology (as a post-treatment step) 
for produced water treatment in upstream processes 
in the petroleum industry today, is the San Ardo 
water reclamation project in California. Due to a 
large amount of produced water (containing 7000 
mg/L of TDS) generated from the San Ardo oilfield, 
that reached 10 barrels/day of water for every barrel 
of oil produced, the adoption of water resource 
sustainability resulted in the establishment of this 
project. The plant generated more than 50,000 bbl/d 
of treated produced water for reuse to recharge the 
groundwater basin and supply fresh water using 
an optimized pretreatment and unique separation 
(OPUS™) technology based on RO membranes. 
The system involved multiple steps of pretreatment 
consisting of heat exchange, degasification, 
chemical softening, media filtration and ion 
exchange softening for the RO feed. The effluent 
from these unit operations was then pumped 
through a double-pass RO system at a high pH. The 
permeate of RO membrane (<76 mg/L TDS) was 

 
Fig.14 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Fig. 14: The process flow diagram of CDM produced water treatment technology [45, 92].



260

S. Jafarinejad / Reverse osmosis for the petroleum industry wastewater treatment

J. Water Environ. Nanotechnol., 2(4): 243-264 Autumn 2017

applied for two purposes: first, to discharge treated 
produced water to constructed wetlands before re-
injecting it into the groundwater recharge basins 
and, second, to use the treated produced water 
during the oil production process [68, 95].

UF and RO membrane units (as post-treatment 
steps) were installed in the Chennai refinery by 
Chennai Petroleum Company Limited (CPCL) to 
treat and recycle produced water in the refinery and 
to provide a solution to the water shortage problem 
in the surrounding community, where 4.5 million 
inhabitants faced difficulties obtaining clean 
supplies of the surrounding Chennai community. 
In the 1990s, the produced water treatment plant 
was upgraded with UF hollow fiber membranes 
(Koch membrane systems, Wilmington, MA) as a 
pretreatment to RO membranes to control fouling 
membrane, and in 2004 the RO plant was upgraded 
with 8822XR-400 RO membranes (Koch membrane 
system, Wilmington, MA). Simultaneously, the 
number of UF membrane units was enhanced to 
extend the lifetime of RO membranes, and the 
period of membrane replacement was thereby 
increased to 4–5 years instead of 1–1.5 years. 
The installation of UF membranes modified the 
quality of the RO feed to contain less than 0.1 NTU 
turbidity. The silt density index of fouling reached 
a value of less than two and the performance of 
the membrane unit showed 90% recovery. The 
resultant water production of 430,000 L of treated 
water per hour rendered this project one of the 
largest reclamation projects in India [68, 96].

Produced water was treated using membrane 
technology in the oilfield in Wellington, Colorado, 
USA. This oilfield started production in 1923 and 
operated until 2007, by which time its produced 
water exceeded 98.5% of total yield, and resulted 
in the increment of $1 per barrel of produced 
water in re-injection and disposal costs. Therefore, 
membrane technology was utilized to remove the 
contaminants from the polluted water by applying 
both ceramic MF and RO membranes for reuse in 
beneficial uses. The first stage of treatment included 
DAF, pre-filtration, ceramic MF membrane and 
activated carbon adsorption, and the treated 
produced water from these unit operations was 
then pumped to a groundwater aquifer to be 
recycled naturally before being extracted and resent 
to the RO plant for the final stage of treatment. The 
treated water from the RO membrane supplied 
more than 93,600 gallons of potable water per day 
for the people of Wellington [68, 97].

Membrane surface modification is a usual 
means of alleviating membrane fouling. Surface 
modifications which enhance hydrophilicity tend 
to decrease membrane fouling by hydrophobic 
foulants [47, 98]. In real, hydrophilic surfaces 
attract a layer of tightly bound water molecules, 
preventing direct interactions between the foulant 
and the membrane surface [47, 99]. Miller et al. [47] 
applied polydopamine (PD) to modify commercial 
UF and RO membrane modules. UF modules were 
further modified by grafting poly(ethylene glycol) 
(PEG) to the PD coating. Modified and unmodified 
modules were used in a pilot study where they were 
challenged with flowback water from hydraulic 
fracturing operations in the Barnett shale gas basin. 
Modified UF membranes exhibited improved 
flux and reduced transmembrane pressure and 
therefore higher permeances than their unmodified 
counterparts during the investigation. In addition, 
both modified and unmodified UF modules were 
cleaned regularly with typical chemical cleaning 
regimens; the modified module demonstrated 
increased flux recovery after cleaning. The 
main benefit of the PD-g-PEG coating in the 
UF modules, therefore, appears to be facilitated 
cleaning. The PD-coated RO membranes did not 
exhibit increased flux or depressed transmembrane 
pressure difference relative to the unmodified 